



CARBON
CHEMISTRY

Carbon Chemistry Ltd., 34501 E. Quincy Ave., Watkins, CO 80137 | P: 888-466-8421

Certificate of Analysis

MagSil PR

PRODUCT NAME:	Magnesium Silicate	GRADE: USP
BATCH NO:	20180310	ISSUE DATE: 3/10/2018
TEST:	SPECIFICATION:	RESULT:
Appearance	White, odorless, freely flowing granule	Pass
SiO ₂	≥ 65.0%	69.36 %
MgO	≥ 14.0%	15.58 %
Loss on Drying (105°C, 2h)	≤ 10%	4.30 %
pH (1% suspension)	8-10	9.68
Bulk Density	300-600g/l	334g/l
Particle Size Distribution	≥ 90%	92.1%
	CONCLUSION: PASS	